MODEL 600 SCRAPER

HOW TO ORDER PARTS:
IMPORTANT

Be sure to state MODEL and SERIAL NO. of machine,
PART NO., DESCRIPTION and QUANTITY needed.

Unless this is done, we cannot provide prompt
service or assure shipment of correct parts.

INDEKX
PAGE NO.

Illustration - Assembly

Assembly Instructions

Assembly Instructions

Assembly Instructions

Illustration - Frame Assembly

Parts List - Frame Assembly

Illustraticn - Pole & Axle Assembly

Parts List - Pole & Axle Assembly

Illustration - Actuating Assembly

Parts List - Actuating Assembly

Illustration - Bucket & Apron Assembly

Parts List - Bucket & Apron Assembly

Illustration & Parts List - Rear Frame Section
Illustration & Parts List - Wheel, Hub, & Spindle
Illustration - Single Line Lock Valve

Parts List - Single Line Lock Valve

Illustration - Pressure Retaining Sequence Valve
Illustration - Line Check Valve

Parts List - Pressure Retaining Sequence Valve
Parts List - Line Check Valve

Illustration & Parts List - Right Hyd. Cyl. 5 x 16
Illustration & Parts List - Left Hyd. Cyl. 5 x 16 3 Port
Illustration & Parts List - Rear Hyd. Cyl. 4 x 8
Illustration & Parts List - Plumbing Assembly

- - - L] L L] - L] -

IO EE W NN = ORI D=

xR
.

N =
[@}Ne]

NN
N -



[
] | “ . Waw Loy 1Nodd

»I[
s

A

_THHEA NFW =

UD DIV GAH | - __
TWHAL MLVILOY | % ,
Y, e

WISEY AMIT Loy NOALY

NOGdVY

T A1aW3sSY LIXong

ATEWISSY-NOILVYHEHLSENTTI

1

PAGE



1.

5

10.

ASSEMBLY INSTRUCTIONS FOR MODEL 600 SCRAPER
(Refer to illustration on Page 1)

A suitable hoist or 1lift should be available for assembly.

Pack wheel bearings with grease and install hubs to rear
spindles and to front axle assembly on model 600D scrapers.

Install rear spindles to frame in lowest possible setting

to obtain the maximum spreading depth between cutting edge
and ground. If less depth of spread is desired, select a

lower setting or reverse the spindle - bottom to top.

Install wheels with mounted tires to hubs.

(Steps 4 and 5 refer to model 600D scrapers only.)

Raise the front of the frame and remove the two 5/8" x 3 1/2"
bolts which hold the cast socket halves inside the gooseneck

post. Remove the socket halves.

Roll the pole and axle assembly directly under the gooseneck
and! place the cast socket halves around the ball swivel on
the axle. Lower the frame into place so that the socket
halves seat into the gooseneck. (If necessary, clamp halves
together with C-clamp while lowering gooseneck.) Replace
the two 5/8" x 3 1/2" bolts and tighten securely. Install
long shank grease fitting into hole provided.

Raise actuating frame over bucket and lower into place so
that the holes in the arms of the actuating frame align
with the rear hole on each side of the bucket. (Point A)
Insert 1 1/4" x 2 13/16™ pins (with tab type head) from the
inside of the bucket. Secure with 5/8" x 1 1/2" NF bolt
through bucket side with the locking nut to the outside,

Connect a short chain from the cutting edge to the cross
pipe of the actuating frame then raise the bucket and
actuating frame assembly over the main frame and lower into
place so the front of the actuating frame can be connected
to the 1 3/4" bushing on each side of the frame. (Point B)
Secure with 1/2" x 1™ NC capscrews and lockwashers,

Install the actuatin% arm bars to the front holes in the
n

bucket. (Point C)

sert 1 1/4" x 2 13/16" pins (with tab type head)

from the inside of the bucket. Secure with 5/8" x 1 1/2" NF
bolt through bucket side with lock nut on the outside.

Lift the end of actuating arms and connect to the brackets
on the front frame crossmember using 1 1/2" x 4 1/4" pins.
(Point D) Do not insert the pins completely.

Attach the apron actuating links (linkage with built-in

spring) to the bracket on each apron arm,

(Point B) using

the 1 5/8" x 1 1/4" shoulder pins, (with grease hole in
threaded end). Be sure the open end of the tube containing

spring is facing downward.

PAGE 2



11.

124

13

FAGE

ASSEMBLY INSTRUCTIONS FCR 600 SCRAFER (Continued)

Raise the apron over the scraper and lower into place so the
hole in the end of the arms aligns with the hole in each
side of the bucket walls. (Foint F) Attach with 1 5/8" to
1 1/4" shoulder pins (with grease hole in hexagon head).

Connect the opposite end of the apron actuating links,
referred to in step 10, to the bracket on the front

frame crossmember, referred to in step 9, adjacent to the
actuating arms connected from the bucket. (Foint D) Insert
the pins the remainer of the way and secure tab to bracket
with 1/2" NC x 1 1/4" capscrew and lockwasher.

Installing hydraulic cylinders:

A. Install the cvlinder with three hose ports on the left
side of the scraper with the rod end to the actuating frame
and the grease hole in the rod end bushing facing up. Use
11/8" x 3 1/4" pin at the base of the cylinder. Secure
with 3/16™ x 1 1/2" cotter pins. Use 1 1/8" x 5 7/8" pin
at the rod end of the cylinder. Secure with 1/2" NC x 1"
capscrew and lockwasher.

B. Install 1/2" NFT 90° swivel adapters in all three ports
of the cylinder. Tighten so that the swivel will be

facing toward the rear. The extreme forward swivel will
have to be turned slightly to the outside so that the hose
will clear the swivel in the center port.

C. Connect a 1/2" x 18" hose frcm the forward vipe line on
the frame crossmember to the base (rear) port of the cylinder.

D. Connect a 1/2" x 38" hose from the pire line on the back
side of the frame crossmember to the center port of the
cylinder.

E. Connect a 1/2" x 38" hose frcm the certer ripe line on
the frame crossmember to the extreme forward port of the
cylinder.

F. Install the cylinder with two hose ports on the right
side of the scraper with the rod end to the actuating frame
and the grease hole in the rod end bushing facing up. Use
the same size pins as the cylinder on the left side.

G. Install 1/2" NPT 900 swivel adarpters in both ports of
the cylinder. Tighten so that the swivel will be facing
toward the rear.

H. Connect a 1/2" x 18" hose from the forward pire line
on the frame crossmember tc the base (rear) port of the
cylinder (same as left cvlinder).

I. Connect a 1/2" x 38" hose from the remaining pipe line
on the frame crossmember to the forward port of the cylinder.

3



14.
15.

ASSEMBLY INSTRUCTIONS FOR 600 SCRAPER (Continued)

J. Install the 4" x 8" hydraulic cylinder on the rear of
the scraper with the rod end connected to the rear frame
section with grease hole facing up. Insert the 1 1/8" x
3 1/8" sq. head pin at the base of the cylinder. Secure
with 3/12 x 1 1/2" cotter pin., Use 1 1/8" x 3 1/2" sq.
head pin at the rod end of the cylinder and secure with a
3/16" x 1 1/2" cotter pin.

K. Install 3/8"™ x 1/2" x 90° swivel adapters in the two
ports of the rear cylinder. Tighten so the 1/2" female
threads face toward each other and somewhat to the left of
the scraper.

L. Install one 1/2" x 24" hose from the lower elbow of the
single line lock valve to the base port of the cylinder.
Install the remaining 1/2" x 24" hose from the upper elbow
of the lock valve to the rod end port of the cylinder.

Install all the grease fittings and grease liberally.
If available, place assembled scraper on level floor or
pavement and measure the distance from the cutting edge

to floor, on both left and right sides, and then adjust
axle spindles to obtain equal distance on both aides.

ASHLAND INDUSTRIES, INC.

PAGE, &4






FARTS LIST
FRAME ASSEMBLY

MODEL 600 SCRAFPER

KEY NO. PART NO. DESCHIFPTION
Ts A60HO1A Hydraulic hose, 1/2" x 18"
2 ALOOHO1 Hydraulic hose, 1/2" x 38"
3. AL5003 Pin, 1 1/8" x 3 1/4" w/3/16" x 1 1/2"
cotter pins
s ALO016A Pin, 1 3/4" x 6 3/8" w/tab head
54 A6001A Bushing, 2 1/8" x 1 3/4" x 4 3/8"
6. A60001B Frame - 4 wheel
A60003B Frame - 2 wheel
7. A40005 Cast socket half, front (w/zerk hole)
A2208 Zerk w/long straight shank
8. ALOOOL Cast socket half, rear
9. A60004 Hitch, 2 wheel model
10. Bolt, 3/4"™ NC x 6" w/nut & lockwasher
11. Bolt, 5/8" NC x 3 1/2" w/nut & lockwasher
12. A4 5001 Fin, 1 1/8" x 3 1/8" w/sq. head

Cotter pin, 3/16" x 1 1/2"
1%. ABO3%3 Swivel Hitch
14. Bolt, 1-1/4 NFX 7" w/locknut

PAGE 6



ATHWISSY

ITXV % T3T0d~-NOILVYLSNTTI

PAGE 7



PARTS LIST

POLE & AXLE ASSEMBLY
(4 Wheel Models only)

MODEL 600 SCRAPERS

KEY NO. FART NO. DESCRIFTION
: [ AL40007D Pole & Axle Assembly
2 A6013 Swivel hitch
3a A6014 Pin, 1~1/4" x &-3/L", w/ bolts, 5, x 2'2"
L. A40006 Ball Swivel
5. Bolt, 3/4" x 3" w/nut & lockwasher
6. A2239 Washer, special 7/8" flat
7. Nut, 7/8" NF castellated

PAGE 8



LTENISSY DNIILYNILOV =

NOILVYLSNTTI

PAGE 9



PARTS LIST
ACTUATING ASSEMBLY

MODEL 600 SCRAPER

KEY NO, PART NO. DESCRIPTION
[ A6004LE Actuating frame
2. AL0C23 Pin, 1 1/4" x 2 13/16" w/locking head
3. Bolt, 5/8" x 1 1/2" NF w/nylon insert lock nut
L. ALOO16A Pin, 1 3/4" x 6 3/8" w/locking head
5 Capécrew, 142" x 1" NC w/lockwasher
6. ALOO12A Pin, 1 1/8" x 5 7/8" w/locking head
T A6015 Actuating link (Upper half)
8. A6016 Actuating link (Lower half)
9.I A6018 Compression Spring, 1" ID x 2" OD x 10" 1g,
10, Washer, 1" narrow rim - iz (o7 " Lo
1. Nut, 1" NF
12 Ab6019 Shoulder pin, 1 5/8" to 1 1/4" w/zerk on
' th'd end
Nut, 1 1/4" NF w/nylon insert, lock type (thin)
13, A6020 Fin, 1 1/2" x 4 1/4" w/locking head & zerk
14. Capscrew, 1/2" NC x 1 1/4" w/lockwasher
154 A6021 Actuating arm

PAGE 10



ATHWNISSV.

NOY¥YdY % LIXNONH-NOILVHELSNTTI

1

|

PAGE



PARTS LIST
BUCKET AND APRON ASSENMNBLY

MODEL 600 SCRAFER

KEY NO. PART NO. DESCRIFTION
1. A6008 Bucket
2, A40023 Pin, 1 1/4" x 2 13/16" w/locking head

Bolt, 5/8" x 1 1/4" NF w/nylon insert lock nut

3. A2225 Right cutting edge

s kGUU?g Center cutting edge, 8" x 54"
A30D

5e AR2222 Left cutting edge

6. Plow bolt, 1/2" x 1 3/4" w/nut
Plow bolt, 5/8" x 2" w/nut

T A6010 Shoulder pin, 1 5/8" to 1 1/4" w/zerk in head
Nut, 1 1/4" NF, lock type w/nylon insert

8, A6019 Shoulder pin, 1 5/8" to 1 1/4" w/zerk in
th'd end

Nut, 1 1/4" NF, lock type w/nylon insert (thin)
9. A6009B Apron

~
N

PAGE 12



ILLUSTRATION

REAR FRAME SECTION

. ‘!;y’
PARTS LIST “!LD ’///’4

REAR FRAME SECTTION
MODEL 600 SCRAPER

KEY NO. PART NO. DESCRIFTION
s A60009 Frame section
2 A60002 Pin, 1 1/8" x 3 5/8" w/sq. head
Cotter pin, 3/16" x 1 1/2"

; I8 AL0016 Pin, 1 1/2" x 6 3/8"

L. Capscrew, 1/2" x 1™ NC w/lockwasher
AL5HO6 1/2" x 24" hydraulic hose
ALS5HO7 1/2" x 3/8" x 90° swivel adapter

PAGE 13



ILLUSTRATION
WHEEL, HUB & SPINDLE

ASSEMBLY

PARTS LIST

WHEEL, HUB & SPINDLE ASSEMBLY
MODEL 600 SCRAPER
KEY NO. PART NO. DESCRIPTION

1s AL512 Grease seal
2. AL513 Bearing cone (inner
3.  AL514 Bearing €Cup (inner
L. A4515 Hub (less bearing)
5, A2233 Bearing cup (outer)
6. AL516 Bearing cone (outer)
7.  AL521A Wheel, 20" DC -
A6022 Wheel, 16" x 11" DC (opt.)
A8013 Wheel, 16" lock rim (opt.)
8. AL519 Wheel bolt, 9/16" NF
9 A2235 Hub cap
10. Bolt, 3/4" x 6" w/flat washer & nut
11, A520 Spindle
12. A2239 Washer, special, 7/8" flat
13, Nut, 7/8" NF castellated

PAGE 14



dATVA XD0T TINIT TTHNIS NOILIVELISNTTI

PAGE 15



SINGLE LINE LOCK VALVE

MODEL 600 SCRAPER

PARTS LIST

KEY NO. PART NO. DESCRIPTION
*1, A600HO1 Valve stem plug
® 2, A600HO02 O-ring seal
* 3. A600HO3 Spring
* 4. A600HOL Ball valve
* 5, A600HO5 Valve seat sleeve
* 6.  A600HO6 O-ring
* T A600HO7 O-ring
* 8, A600HO8 Back up washer
* 9, A600HO9 A Plunger Kit
10. A600H10 Valve housing
* 11, A600H11 Plug
A60OCH12 Complete valve assembly
» Parts sold in kit only, Kit No. A60OHO9A

PAGE

16



ILLUST
FHES
Sk

&0
=

& b LU
LINE

RATION
SURE RETAININSG

Kk NCE VALVE

STRATTICN
CHECK VALVE



PARTS LIST
PRESSURE RETAINING SEQUENCE VALVE

MODEL 600 SCRAPER
KEY NO. PART NO. DESCRIPTION

x~ 1. A600H13 Acorn cap
* 2. A600H1 4 Jam nut
#* 3, A600H15 Ad justing screw
# L. A6C0H16 Ad justing screw o-ring F‘_T—;‘“TJ; -
% 5.  AG6OOH17 Valve body i '
% 6. A600H18 Valve body pasket ' f\ ‘ )
* 7, A600H19 Spring ’
g, A6OOH20 Ball
*9, A600H21 Relief seat
10, A600H22 Relief seat o-ring-
* 11, A600H23 Valve housing
A600H24 Complete pressure valve assembly
PARTS LIST
LINE CHECK VALYVE
KEY NO. PART NO. DESCRIPTION
* 1s A600H25 Check poppet
* 2. A6C026 Valve body
% 3. A600H27 Taper pin
A600H28 Complete check valve assembly
S f?_‘u b5 apt seld sef ara Ki4+ Kzooo3 'S available

PAGE 18



ILLUSTRA "ICON

RIGHT HY DRAULTIGC CYLINDEHR
(5™ BORE - 16" ! TROKE)

/ * 3 (standing Behind)

o

PARTS LIST

15 :
16 g
MODEL 600 SCRAPER _
Cylinder Part No. A516H118 Type 2 ldeﬂtigiad by 3 Carscrews
in Hea

ap
KEY NO. PART NO. DESCRIPTION
1 AL OOH17 Fiston nut, 1-1/4"
2 ALOOHOL Cast iron ring, 5" OD
3 AL OOHO5 Back up washer, 5" OD
A AL OOHO6 O-Ring seal, 5" OD x 1/4"
5 ALOQHO7 Piston, 5%
6 ARZHZ2T Piston O-Ring, 1-1/4" 1D x 1/8"
7 ALOQHO8 Shaft, 2" dia,
8 ALOO12A Pin, 1-1/8" x 5-7/8"
9 Capscrew, 1/2" NC x 1" w/ lockwasher
10 K45003 Pin, 1-1/8" x 3-1/4"
Cotter pin, 3/16™ x 1-1/2"
11 ALOOHO9 Barrel Assembly, 5" ID
12 ALOOH10 Head gland
13 ALOOH11 Retainer ring
14 ALOOH12 O-Ring
ALOOH12A Back up washer
15 ALOOH13 Head cap
16 ALOOH14 Wiper seal, 2" ID
17 A22H18 Capscrew, 1/4" NC x 1"
ALOOH15B Packing kit containing:
1 ALOOHO4 1 A4LOQOH11
2 ALOOHOS5 2 ALOOH12
2 ALOOHO6 1 ALOOH12A
1 A22H27 1 ALOOH14

PAGE 19



5* Bore, 16" STroke )
2" Rod, 2 Port N200 Series

Nadpzr A0S
‘__{L / =y

N200 Series Tvpe 3 cyllnder
Identified by 2 holes in gland

ITEM QUANTITY PART NC. DESCRIFTICN

1 1 ALOOHO9-P Butt and tube ass'y
2 1 220000214 Lock nut

3 1 2,0004C10 Piston ring

L 2 2,0000425 O-ring

5 3 24,CC05L25 Bu-washer

6 1 072100039 Piston / - AYOLHOT
7 1 ALOOHO8-F Piston rod

8 1 24,0009C10 U-cup

9 1 250001329 Wiper

10 1 CR2100066 Gland A '

11 1 2L,C00002¢6 O-ring pzz2#27

1

F¥CK-N-200  FPacking kit(use Ago HOT)

PAGE 19A



ILLUSTE -
HYDRAULI G
(3 PORT - 5" BCRE -

TION
CYLINDEHR
16" STROKE)

PARTS LIST

IOCEL 600 SCEAVER

Cylinder tart No, AHS516H118 Type 2 jdeﬂtigiec by i Jayscrews
in tedd ap c

KEY NC. PART NC. DESCRIPTION
1 ALOOH17? Pisten nut, 1 174" NF
2 ALOCHOL Cast iren rinp, 5" OD
3 ABODH S50 Piston, 5"
L AL OOEOb O-Ring, 5" CD x 1/4"
g Azz2u2 Piston C-Ring, 1 1/4" ID x 1/8"
6 ALOOHOR Shaft, 2" dia.
7 ALOQO12A Pin, 1 1/8" x 5 7/8"
8 Capscrew, 1/2" NC x 1"
9 AL5003 Pin, 1 1/8" x 3 1/4"
Cotter pin, 3/16™ x 1 1/2"
10 A600H30 Barrel assembly w/ seauence porting
11 ALOOH10 Head gland
12 ALOOHT1 kKetainer ring
13 ALOOH12 O-Ring
ALOOH12A Back Up washer
14 ALOOH13 Head cap
15 ALOOHT 4 Wiper seal, 2" 1D
16 A22H18 Capscrew, 1/4" NC x 1"
A60O0OHS5 3B Packing kit containing:
3 ALOCHOL 1 ALOOH11
1 A4LOOHO6 1 ALOOH1L
1 ARZHZT 2 ALOOH12
1 ALOOH12A
PAGE 20



5" Bore, 3 PorT

2" Red, 16" 6GTroke

s

N 200 Series

el I

| LA | \l:l
N200 Series Type 3 cvlinder
Identified by 2 holes in gland
ITEM QUANTITY PART NO. DESCRIPTION
is 1 AG6O0OH30-P Butt & tube ass'y
2. 1 ALOOHOB-F Piston rod
3. 1 A600H50-P Piston
L. 1 082100066 Gland
Be 1 24, 0000425 O-ring
6. 1 220000212 Lock nut
Tk 3 240004010 Piston ring
8. 1 240005425 BU-washer
05 1 210009010 U-cup
10. 1 24,000002& O-ring A2z HZT
s 1 250001329 Wiper
1 PMCK-N-200A

Packing kit

FAGE 20A&



MODEL 600 SCRAPER

Cylinder Fart No. A48H118 Type 2 Indentified by 3 Capscrews
in Head Cap

DESCRIPTION

KEY NO.
=

O [0 B WO ARN ¥ S OIS

— il el
O w N = O

— e —

P AGE

PART NO.

3 i
A300HOL
A300HO5
A300HO6
A300HO7
AL5HO5
A600H32
A60002

A4 5001

A600H33
A300H11
A300H12
A22H15
A22H15A
A300H13
A22H17
A22H18
A300H1L4B

2 1

PARTS

ILLUSTRATION
HYDRAULIGC
(4™ BORE - 8" STROKRE)

CYLINDER

LIST

Piston nut, 1" NF
Cast iron ring, 4" OD
Back-up washer
O-Ring, 4" OD, 3/16"
Piston, 4" OD

Piston O-Ring, 1" ID
Shaft, 1 1/2"

Pin, 1 1/8" x 3 5/8" w/ sq. head

Cotter Pin, 3/16" x 1 1/2"

Pin, 1 1/8" x 3 1/8" w/ sq. head

Cotter Pin, 3/16" x 1 1/2"
Barrel Assembly

Head gland

Retainer ring

O-Ring

Back-up washer

Head cap

Wiper seal, 1 1/2" ID
Capscrew, {/h" x 1"
Packing kit containing:

1 A300HO4 1 A300H12
2 A300HO5 2 A22H15
2 A300HO6 1 A22H15A
1 A4L5HOS5 1 A22H17




ILLUSTRATION

PIPE AND FITTINGS

PLUMBING

ASSEMBLY

3
N
\
1;:j;gi3‘13;ﬂ13
I » 0

L4

1

L Lb
3 &@

ITEM DESCRIPTION LENGTH QTY. QTY.
1 4" std blk pipe 90 1/4 1 2
2 " i " 86 1/2 1 7
3 ¥ mon bk 3 2 1
l'. n n " 3 L 2 1
4b n mooonm 421/ 2 1
5 " n L LO 1 1
6 " # » 33 3/4 1 1
7 " " " 95 1/2 1
8 " mooom 421/ 1
9 " n " L8 1 /4 1
10 n i n 3 1
11 #"NPT close nipple 3
12 8"NPT x 90° elbow 1
13 #"NPT x L5° elbow 2
14 2"NPT x 900 gt, elbow 2

(L wheel model requires k)

" x 90° swivel adapt.

5

16 i"NPT tee

17 Relief valve
18 Lock valve
19 Check valve

R G (e §

L Wheel
2 i Model

Lo 13

HYDRAULIC HOSES

-L_G.

1 8"
38"
3 811
21*!!
24"
24"
2&_"

Hm=moQ>

to
to
to
to
to
to
to

LOCATION

base port side cyl.
rod port side cyl.
center port left cyl.
E

G

base port rear cyl.
rod port rear cyl.

PAGE 22



l; E::f’ ¢'sTroke PMC-5600D Seriesa

NS\

' R Y74 P

PMC-5600D Series Type 4 cylinder
Identified by snap ring securing gland

ITEM QUANTITY PART NO. DESCRIPTION
1 1 A600H33-P Butt and Tube ass'y
2 1 A-2043-8 Lock nut
3 1 PMAF-R-45 Piston ring
L 2 PMAP-0-45 O-ring
5 1 PMAP-W-45 Bu-washer
6 1 F4-1130 Piston
7 1 PMAF-0-19 O-ring
8 1 A600H32-P Piston rod
9 1 GIC-3940 Gland

10 1 PMAP-(0-32 O-ring

1 1 PMAP-W-32 Bu-washer

12 1 PMAP-VB-32 Wiper

13 1 TSR-400 Snap ring

1 PMCK -56COD Packing kit

PAGE 21A



